Material & Engineering Laboratory-Kaohsiung

00O O 0 0 0000
Test Report Report No.  : KV-15-04632X

Page No. | OF 5
Date of Report : Jun. 12,2015

SIMPLE ECO LIFE CO., LTD.
No.25, Aly. 32, Ln. 291, Yancheng Rd., South Dist., Tainan City 70251, Taiwan(R.O.C.)

The following merchandise was submitted and identified by the vendor as:

Product Description . Environmental Toothbrush
Product Type : Adult Soft

Product Color : White bristle
Manufacturer . Aroha Earth Pty Ltd
Supplier . Aroha Earth Pty Ltd

Product Submitted By : SIMPLE ECO LIFE CO., LTD.
Date of Sample Received : May 27, 2015
Date of Testing : May 27, 2015~Jun. 12, 2015
Remark - The information mentioned in the above section is provided
by Client(Exclude Date of Sample Received and Date of Testing)

We have tested the submitted sample(s) as requested and the following results were obtained :

Test Required * (According to client’s test specification, please see following sheets in detail.)

Material analysis

Test Result : -- PLEASE SEE ATTACHED SHEETS --
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The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict. )

This document is issued by the Compang subject to its General Conditions of Service printed overleaf, available on request or accessible at http:/www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at hitp: -and-Condi -©-| Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time
of its intervention only and within the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
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Test Equipment :

Name Brand Model
Fourier Transform Infrared
Spectrophotometer VARIAN 3100
Differential Scanning Calorimeter (DSC) TA Q-10

Test Condition : DSC
Test temperature range : Ramp 10°C/min from 30°C to 300°C
Purge gas : Nitrogen (N), Purity 99.999%, Flow rate 50ml/min.

Test Result -
Main constituent is Polyamide 6(PA6).
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Test Spectrum :
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Sample: KV-15-04632 DSC File: C:..\DSC\Q10\201506\KV-15-04632.002
Size: 5.0000 mg Operator: Mina Hsu
Run Date: 08-Jun-2015 11:13
Instrument: DSC Q10 V9.9 Build 303
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